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5 Code Product description = 5 5 E E § 5 Code Product description = E 5 E E E
N | | n| O N | | < n | O

1 15084010218-9 | Hitch Drawbar 1800mm 1 45 16020310152-2 | Hexagonal Head Bolt M12 X 1,75 X 40Mm (I8.8 Rp 4.6 |8 1012

1 | 50840102200 | Hitch Drawbar 2300mm 1 46 | 5530180062-1 | Support Of Front Double Disc 213 4156

1 |5084010222-7 | Hitch Drawbar 2800mm 1 47 16010600896-8 | Hitch Lock Of Discs Support 23 /4|5]|6

1 | 5084010224-3 | Hitch Drawbar 3300mm 1 48 | 6020250048-2 | Fertilizer Funnel (2448) C/Recorte 205Mm 213|456

1 |15084010226-0 | Hitch Drawbar 3800mm 1 *49 | Mangueira | Air Conductor Hose “Spiraflex” Sve @1.3/4” 1

1 15084010228-6 | Hitch Drawbar 4400mm 1 50 | 60200107066 | Clamp 044 X 057 X 14.5Mm (Carbon Steel) 9 110 1213

2 | 5252010040-7 | Tool Bar Hitch 2 51 | 6020390815-9 | Cover Of Fertilizer Nozzle 5|4 2 1

3 16010600770-8 | Clamp 8 10| 12| 14 |16 || 52 |6020390092-1 | Fixator Tube - "Optional" (300303005) 1

4 16020310352-5 | Hexagonal Head Bolt M20 X 2,50 X 110Mm CI8.8 Rp 8 53 | 6020390093-0 | Maintenance Tube - Optional (200201026) 1

5 |1 6020010403-2 | Pressure Washer M20 Media 20| 24 |28 32| 36 || 54 |5563010001-0 | Complete Vacuum Gauge 1

6 | 6020311265-6 | Hexagonal Nut M20 X 2,50 Ma (I8 Ch.30Mm H.16,00Mm 8 | 8 12|16 20 || 55 /6020010719-8 | Nylon Clamp (200X4,5) (Tr-50) - Black 2/3/4]5]6

7 16020310660-5 | Pin #28 x 105mm 3 56 | 5256030006-9 | Sprocket 8 Teeth 2

8 |6020390293-2 | Lock @5,75 X 40Mm 3 57 |5256030029-8 | Gear 9 Teeth 2

9 |5068060004-7 | Clamp R3/4" Unc 416 | 8|10 12| 58 5256030003-4| Gear 10 Teeth 2

10 | 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 16 | 16 | 16 | 16 | 24 || 59 | 5256030030-1 | Gear 11 Teeth 2

11 | 5352010071-3 | Right Scraper Of Wheel 1 60 | 5256030012-3 | Sprocket 12 Teeth 1

11 1 5352010072-1| Left Scraper Of Wheel 1 61 | 5256030010-7 | Gear 13 Teeth 2

12 | 6020010124-6 | Pressure Washer M16 Media 2 62 | 5256030013-1 | Gear 15 Teeth 2

13 | 6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm 2 63 | 5256030018-2 | Sprocket 17 Teeth 1

14 | 6020310980-9 | Hexagonal Head Bolt M10 X 1,50 X 40Mm CI8.8 Rt 2 64 | 5256030019-0 | Gear 19 Teeth 1

15 | 5024010075-1| Smooth Washer @10,3 X @25 X 2,00Mm 10 65 | 5256030021-2 | Gear 21 Teeth 1

16 | 6020010394-0 | Pressure Washer M10 Media 16 1 12| 12 |12 12 || 66 | 6020210298-3 | Kit Crop Corn (768341) 2 3141516

17 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00Mm 8 | 4| 4| 4 4 |67 6020130108-7 | Grease Fitting 1/8" 1

18 | 5530014851-3 | Support Of Turbine 1 68 | 6020050153-8 | Cardan With Protection Constant-Velocity Gasket And Free Rotating Ci1065/2Ph 1

19 | 6020310992-2 | Hexagonal Head Bolt M20 X 2,50 X 55Mm (I8.8 Rp 4 *69 Corda Rope 1

20 | 5420010115-7 | Bolt M20 X 2,5 Hexagonal 1.1/4” 4 70 | 5368010422-7 | Sleeve Bearing With Self Compensation Gy1100 Krrb De #1" 1

21 | 6020310452-1 | Hexagonal Head Bolt M10 X 1,50 X 25Mm CI8.8 Rt 8 *71|5204010414-3 | Complete Lower Hub 1

22 | 5136018273-1 | Lateral Fixation Plate 2 *72| 52680100870 | Complete Chain Stretcher 1

23 1 6020317475-9 | Hexagonal Head Bolt M10 X 1,50 X 30Mm CI8.8 Rt 8| 1 1| 1| 1| *73/5498010272-9 | Depth Wheel 2

24 1 5080020735-2 | Bushing 0f@10,5 X @31,75 X 10Mm 1 *74| 5386010001-7 | Row Marker 2

25 1 6020390294-0 | Lock Nma - Type "R" @3,5 X 67Mm(Special) 4 *75/ 5553010007-2 | Produto Sem Traducdo Cadastrada Para Idioma Selecionado! 1

26 | 5024010059-0 ' Smooth Washer #16,5 X @29 X 1,21Mm 4 *76 5220040001-1 | Cover Disc 2 3141516

27 | 5432010024-3 | Pin Of @5/8" X 275Mm 2 *775124010928-3 | Complete Row W/Iron Compactation Wheel - Conventional Planting vSet 2.3/4]/5 6

28 1 5136120010-5 | Lateral Plate Of Row Marker 2 *7715124010933-0 | Complete Row W/Rubber Compactation Wheel - Conventional Planting vSet (Optional) 213 4,516

29 1 6020310279-0 | Hexagonal Head Bolt M16 X 2,00 X 40Mm (18.8 Rt Wth Point 2 *7815124010611-0 | Row Of Seed Double Disc "Air"(Dsc 13" X 3,00Mm) 2 31456

30 | 6020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19Mm H.10,00Mm 16 | 21| 26 | 31 | 36 || *79| 5124030110-9 | Double Disc 21314/ 5]6

31 | 6020010395-8 | Pressure Washer M12 Media 16| 21|26 | 31| 36 || 80 | 5052010068-4 | Complete Funnel 2/3|4]5|6

32 | 5436012318-1 | Right Support Of Row Marker 1 81 | 6020430260-2 | Vacuum-Gauge Diam.66Mm - Couter-Clockwise Range "0" To "100" Mbar 1

32 | 5436012319-0 | Left Support Of Row Marker 1 82 1 6020390109-0 | Rotating Straight End Fitting 1/4"-Sae 37Gr Jic 1

33 15232010797-0 | Hexagonal Shaft Of Spring With Thread 3/8" 1 83 | 5372010150-1 | Hose #8Mm X 200Mm 1

34 1 6020130100-1 | Grease Fitting 1/4" 1 84 1 6020350081-8 | Bearing Gy-1100 Krrb 1

35 | 6020250245-0 | Helical Spring @14 X 319 X 130Mm 1 85 | 5368010499-5 | Fixation Bearing 1

36 | 6020317537-2 | French Head Bolt M12 X 1,75 X 40Mm (18.8 Rp 4 Optional

37 1 6020055367-8 | Chain (Asa 50) 35 Links + Amendment 1 *86| 5124010022-7 | Complete Coulter Disc Row (14"X4Mm Plain) 21314 /5|6

38 | 5432010827-9 | Funnel Fixation Pin 52mm 23| 4|5 6 %6 5124010318-8 Complete Coulter Disc Row (14"X4Mm Rippled Plain Disc Blade) 213 4,56

39 | 6020030825-8 | Seed Distributor Funnel W/Support 2 3| 4|5 6 | *87 5532010050-9 Complete Furrower Of Tyne W/Support 213 4/51]6

40 | 6020390294-0 | Lock Nma - Type "R" @3,5 X 67Mm(Special) 2134 5| 6 || 8/6020030118-0| Right Round Funnel 2134, 5]6

41 | 6020317495-3 | Hexagonal Head Bolt M12 X 1,75 X 90Mm CI8.8 Rp 6| 91215 18| 89|5432120061-6 French Head Pin 9,8 X 54Mm 213/ 4/5]6

42 1 6020250339-2 | Lock Spring 23| 4|5 6 |1906020050101-5| Cotterpin1/8"X 1" 213141516

43 1 6020250111-0 | Rubber Tube @38 X 350,8 X 400Mm 213 4/5]6

44 | 6020250322-8 | Lock Spring 213141516
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« Conductor Air Hose e . SEEHEEREEEEEEEREEEEE
& Code Product description ARSI ARSI IS G TS IR TR T ARSTRG IS ARG 5
- 8/8|8|8|38|3/83/ 83333388888
1 |15372010621-0 | Conductor Air Hose "Spiraflex" Sve #1.3/4" X 1900Mm | 1 1 1
1 |5372010625-2 | Conductor Air Hose "Spiraflex" Sve #1.3/4" X2100Mm | 1 111
1 15372010661-9 | Conductor Air Hose Sve 31.3/4" X 2300Mm 1 111 1 1
1 | 5372010943-0 | Conductor Air Hose "Spiraflex" Sve @1.3/4" X 2500Mm 1 1 1 1
1 | 5372010946-4 | Conductor Air Hose "Spiraflex" Sve @1.3/4" X 2800Mm 1 1 111 1 1
1 | 5372010947-2 | Conductor Air Hose "Spiraflex" Sve @1.3/4" X 3000Mm 1 1 1 1 1
1 15372010948-0 | Conductor Air Hose "Spiraflex" Sve @#1.3/4" X 3200Mm 1 1 1 1
1 | 5372010949-9 | Conductor Air Hose "Spiraflex" Sve @1.3/4" X 3400Mm 1 1 1 1
1 | 5372010614-7 | Conductor Air Hose "Spiraflex" Sve @1.3/4" X 1400Mm 1 11111
1 15372010615-5 | Conductor Air Hose "Spiraflex" Sve @1.3/4" X 1500Mm 111 1
1 15372010617-1 | Conductor Air Hose "Spiraflex" Sve #1.3/4" X 17700Mm 111 1 1
1 | 5372010944-8 | Conductor Air Hose "Spiraflex" Sve @1.3/4" X 2600Mm 1 1
1 15372010624-4 | Conductor Air Hose "Spiraflex" Sve #1.3/4" X 2000Mm 1 1
1 | 5372010620-1 | Conductor Air Hose "Spiraflex" Sve @1.3/4" X 1800Mm 1 1
1 15372010626-0 | Conductor Air Hose "Spiraflex" Sve @1.3/4" X 2200Mm 1 11111
1 15372010942-1 | Conductor Air Hose "Spiraflex" Sve @1.3/4" X 2400Mm 1 1 1
1 15372010616-3 | Conductor Air Hose "Spiraflex" Sve #1.3/4" X 1600Mm 1

» Complete Rope : y HEEEEREEEEEEEEEEE
& Code Product description ARSI AR RS S G TSRS TG TR RS TG TR RO T
- 8/8|8|8|38|3/83/ 83333388888
1 16020058441-7 | Complete Rope For Hitch Drawbar 1800mm 1 1
1 16020058442-5  Complete Rope For Hitch Drawbar 2800mm 1 1 1 1
1 16020058439-5 | Complete Rope For Hitch Drawbar 3800mm 1 1 1 1 1

1 1 16020058440-9 | Complete Rope For Hitch Drawbar 4400mm 1 1 1 1

1 16020058438-7 | Complete Rope For Hitch Drawbar 2300mm 1
1 |6020058443-3 | Complete Rope For Hitch Drawbar 3300mm 1
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« Complete Lower Hub
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Item

Code

Product description

All

0 N O L1 AW N =

5204010413-5
6020010290-0
6020090629-5
5080011173-8
6020350957-2
6020311231-1
6020310466-1
5256010334-4

Lower Hub

Retaining Ring I-72

Splined Shaft 162Mm

Spacer Bushing 0f @#30,2 X #38 X 10,8Mm
Sphere Hard Bearing 6306 2Rs

Heavy Elastic Pin @6 X 50Mm

Heavy Elastic Pin @10 X 50Mm

Gear 16 Teeth(Asa 50)

I S S N

« Complete Chain Stretcher

PLBC13419A

Item

Code

Product description

All

w N =

5268010088-8
6020011004-0
6020010252-8

Spare Stretcher
Stretcher Pulley
Retaining Oring

_

_
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« Complete Depth Wheel
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Item

Code

Product description

All

0 N O L1 B W N =

5530400013-8
6020310457-2
6020010196-3
5096010011-2
5498010260-5
5232011995-2
5024010039-5
6020130108-7

Wheel Support

Hexagonal Nut M24 X 3,00 Ma (I8 Ch.36Mm H.19,00Mm
Pressure Washer M24 Media (

Protective Cap Of Shaft

Depth Wheel

Depth Wheel Shaft

Smooth Washer 26,2 X 344 X 4,75Mm

Grease Fitting 1/8"

_a m e N NN =

« Row Marker

“bq

PLBC13419A

Item

Code

Product description

All

N B W N =

5232020035-0
5080020830-8
5024010142-1
5220040003-8
6020050113-9
6020130110-9

Row Marker Shaft

Bushing 0f #19,2 X #23,2 X 25,50Mm
Smooth Washer 820,3 X @46,5 X 3,00Mm
Complete Row Marker Disc

Cotterpin 1/4" X 1.1/4"

Grease Fitting 1/8"

_ am m NN -
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» Cover Disc

Item
Al

Code Product description

5072010004-2 | Arm Of Disc

5232012001-2 | Disc Shaft

6020010395-8 | Pressure Washer M12 Media

6020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19Mm H.10,00Mm
6020050113-9 | Cotterpin 1/4" X 1.1/4"

5204020013-4 | Complete Hub With Cover Disc

6020310388-6 | Bolt M6 X 1,00 X 20Mm (I8.8 Rt

2644346501-3 | Concave Plain Disc Blade 8.12 X 3,00 5H Rd 7Mm R=32,5Mm Single Bevel
6020010282-0 | Retaining Ring I-30

6020350045-1 | Bearing F110053-1 With Hole 1/4"

5204010022-9 | Cover Disc Hub

6020010122-0 | Pressure Washer M6 Media

6020311257-5 | Hexagonal Nut M6 X 1,00 Ma CI8 Ch.10Mm H.5,00Mm

O 00 N O L1 BAW N =

- A o
N = O

Vi U1 = = ma = 1 = a3 3

—_
w

All

Code Product description

5112020017-1 | Double Disc Housing

60203110009 | Hexagonal Head Bolt 1/4" X 1/2" 20F Unc1A Gr5 Rt

6020010402-4 | Pressure Washer 1/4" Media Industry

5096030002-2 | Cover Of Double Disc Hub

6020311073-4 | Hexagonal Head Bolt 5/8" X 1.3/4" 11F Unc1A Gr5 Rp Rosca Esquerda
5024010239-8 | Smooth Washer 16,5 X @37 X 3,00Mm

5024010051-4 | Smooth Washer @16 X @44 X 1,2TMm

5024010059-0 | Smooth Washer #16,5 X 329 X 1,21Mm

6020311074-2 | Hexagonal Head Bolt 5/8" X 1.3/4" 11F Unc1A Gr5 Rp Rosca Direita
6020310452-1 | Hexagonal Head Bolt M10 X 1,50 X 25Mm (8.8 Rt

5024010075-1 | Smooth Washer #10,3 X @25 X 2,00Mm

5352030047-0 | Right Scraper Of Discs

5352030048-8 | Left Scraper Of Discs

6020010394-0 | Pressure Washer M10 Media

6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.177Mm H.8,00Mm

16 | 5204010348-1 | Complete Hub (Plain Disc #13" X 3,00Mm) 5 Holes

17 1 6020317395-7 | Slotted Bolt M8 X 1,25 X 25mm (18.8 Rt

18 |2853346539-2 | Coulter Plain Disc Blade 13 X 3,00 Hc Rd 68,6Mm + 5H Rd 8,8Mm R=47,5Mm Single Bevel
19 16020310454-8 | Hexagonal Nut M8 X 1,25 Ma (I8 Ch.13Mm H.6,50Mm

20 | 6020010004-5 | Pressure Washer M8 Media

21 | 5204020094-0 | Assembled Hub

22 | 5204020026-6 | Double Disc Hub (Spare)

23 15080010042-6 | Bushing

24 | 6020350259-4 | Retainer @35,00 X 350,00 X 8,00Mm

25 16020350007-9 | Bearing 6206(Skf-Nsk-Timken)

GRINISSY®e~NauawN = |tem
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All

Code Product description

» Seed Double Disc Row

1

5530014850-5 | Support Of Double Disc For Seed(Air)

6020311000-9 | Hexagonal Head Bolt 1/4" X 1/2" 20F Unc1A Gr5 Rt

6020010402-4 | Pressure Washer 1/4" Media Industry

5096030002-2 | Cover Of Double Disc Hub

6020311073-4 | Hexagonal Head Bolt 5/8" X 1.3/4" 11F Unc1A Gr5 Rp Rosca Esquerda
5024010239-8 | Smooth Washer #16,5 X @37 X 3,00Mm

5024010051-4 | Smooth Washer @16 X 344 X 1,21Mm

5024010059-0 | Smooth Washer 316,5 X 829 X 1,21Mm

6020311074-2 | Hexagonal Head Bolt 5/8" X 1.3/4" 11F Unc1A Gr5 Rp Rosca Direita
10 | 60203104521 | Hexagonal Head Bolt M10 X 1,50 X 25Mm CI8.8 Rt

11 | 5024010075-1 | Smooth Washer §10,3 X @25 X 2,00Mm

12 1 5352030047-0 Ri%[ht Scraper Of Discs

13 | 5352030048-8 | Left Scraper Of Discs

14 1 6020010394-0 | Pressure Washer M10 Media

15 |1 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00Mm

16 | 5204010348-1 | Complete Hub (Plain Disc #13" X 3,00Mm) 5 Holes

17 1 6020317395-7 | Slotted Bolt M8 X 1,25 X 25mm (C18.8 Rt

18 | 2853346539-2 | Coulter Plain Disc Blade 13 X 3,00 Hc Rd 68,6Mm + 5H Rd 8,8Mm R=47,5Mm Single Bevel
19 1 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13Mm H.6,50Mm

20 | 6020010004-5 | Pressure Washer M8 Media

21 | 52040200940 | Assembled Hub

22 | 5204020026-6 | Double Disc Hub (Spare)

23 | 5080010042-6 | Bushing

24 | 6020350259-4 | Retainer @35,00 X #50,00 X 8,00Mm

25 16020350007-9 | Bearing 6206(Skf-Nsk-Timken)

voNaUnEwN = |tem
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» Complete Turbine
1

All

Code Product description

5553010011-0 | Mechanic Turbine Without Vacuum gauge 540rpm

5152010050-8 | Connection Type Straight W/07 Outputs

6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma (I8 Ch.13Mm H.8,00Mm
6020310137-9 | French Head Bolt M12X 1,75 X 130Mm CI8.8 Rp

5068010158-0 | Turbine Clamp

5024010162-6 | Smooth Washer 313 X 326 X 2,00Mm

6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma CI8 Ch.19Mm H.12,00Mm
5256010468-5 | Complete Gear

6020310275-8 | Allen BoltS/CM12 X 1,75 X 20mm CI12.9 Rt

5044010364-0 | Complete Turbine Fixation Base

6020317411-2 | Hexagonal Head Bolt M12 X 1,75 X 75Mm (I8.8 Rt

6020010395-8 | Pressure Washer M12 Media

5530016471-3 | Support

5530017546-4 | Hose Support

6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (18.8 Rt

6020010004-5 | Pressure Washer M8 Media

5024010073-5 | Smooth Washer 38,5 X 320 X 2,00Mm

5530016470-5 | Complete Internal Suppport

—_— —_ —_
e il - I S T veiL SR el e

6020310467-0 | Self-Locking Hwxagonal Nut W/Nylon M25 X 1,50 Ma (I8 Ch.38mm Alt.15,00mm

5538014984-1 | Complete Rear Cover 1

6020310291-0 | Hexagonal Head Bolt M6 X 1,00 X 15Mm (18.8 Rt 12
6020010122-0 | Pressure Washer M6 Media 12
6020310152-2 | Hexagonal Head Bolt M12 X 1,75 X 40Mm (18.8 Rp 4
6020055337-6 | Multiple Belt "V" 18) 1397Mm (Nardi-11070100) 1

6020310389-4 | Pulley 1

5538014982-5 | Turbine Front Cover 1

5024010161-8 | Smooth Washer @7 X 318 X 2,00Mm 4
6020317442-2 | Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10Mm H.6,00Mm 4
6020310448-3 | Hexagonal Head Bolt M8 X 1,25 X 25Mm (18.8 Rt 10

6020058747-5 | Cotter 8 X7,9 X 26mm

5204010519-0 | Complete Upper Hub

32 | 5204010520-4 | Complete Lower Hub

33 15232012101-9 | Turbine Shaft

34 1 6020010290-0 | Retaining Ring |-72

35 | 6020350957-2 | Sphere Hard Bearing 6306 2Rs

36 | 5204010523-9 | Produto Sem Tradugdo Cadastrada Para Idioma Selecionado!
37 15080011717-5 | Large Spacing Bushing

38 | 6020010263-3 | Retaining Oring

39 |5232012088-8 | Shaft Of Turbine Stratcher

40 |5080011719-1 | Spacer Bushing Of Hub

41 | 5204010522-0 | Turbine Upper Hub

42 16020110027-8 [Exhaustion Flange - Plastic

43 | 5010010043-3 [Flip

44 |5484010058-0 Vacuum Regulator

45 | 5530017547-2 [Turbine Output Support

46 | 6020250453-4 Knob Female Thermoplastic - Thread 5/16" Unc
47 | 6020310470-0 Heavy Elastic Pin @3 X 24Mm

48 | 6020010404-0 Pressure Washer 5/16" Media Industry

49 | 5152010071-0 |Complete Connection

50 |5538010557-7 Nipple Cover @32 X @45 X 70mm

51 | 5552013898-5 Tube @32 X @45 X 70mm

52 | 6020015930-9 (Clamp 044 X 057 X 14.5Mm (Carbon Steel)
Note: The complete turbine consists of all the parts listed above. However, when sold, items 49 to 53 are not included. 53 15412010341-8 Nipple R.1/8"Bsp-28F X R.M12-Pass 1,5 Hex 1/2"
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Parts Catalog >> BALDAN

« Complete Row W/ vSet

* [tem50 - See page 14
*|tem 51 - See page 16
2 *ltem 69 - See page 18
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>> BALDAN

« Table Complete Row W/ vSet

Parts Catalog

_3 5| &
g £ | =

£ . === E L. ===

K Code Product description = =3 & Code Product description HE

= E 2|~ E =
=3 23

1 |5404010083-3 | Spare Row Planter 1 37 1 6020090685-6 | Hexagonal Shaft Of Spring With Thread M10 2

2 | 5530014856-4 | Compactation Wheel Support 1 38 |6020055622-7 | Chain 2050 Of 57 Links + Amendment 1

3 16020317445-7 | French Head Bolt M10 X 1,50 X 25Mm (8.8 Rt 2 39 |5530170144-5 | Shaft Support 1

4 |5352010008-0 | Wheel Scraper 2 40 |6020050122-8 | Cotterpin 3/8" X 2.1/2" 1

5 16020010394-0 | Pressure Washer M10 Media 10 41 16020130112-5 | Grease Fitting 1/8" 2

6 |6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00Mm 10 42 1 5040120738-1 | Articulation Support 2 | 4

7 16020311210-9 | Hexagonal Head Bolt M16 X 2,00 X 50Mm CI8.8 Rt 10 43 15136020017-9 | Articulation Upper Plate Support 2

8 | 5024010298-3 | Smooth Washer @17 X 44 X 4,75Mm 10 44 |1 5498050001-5 | Compactation Wheel 1

9 |5080020009-9 | Bushing 0f @21/32" X @7/8" X 11,3Mm 12 45 1 5566010065-1 | Complete Front Rod Of Spring 1

10 | 6020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24Mm H.16,00Mm 2 46 | 5268010826-9 | Complete Chain Stretcher (Asa 2050) 1

11 | 5432010380-3 | Adjusting Pin 1 47 1 5268010072-1 | Complete Chain Stretcher 1

12 | 5484010138-2 | Depth Regulator 1 48 | 5464010394-1 | Complete Lower Chain Protection (Air) 1

13 | 6020390294-0 | Lock Nma - Type "R" @3,5 X 67Mm(Special) 3 49 | 5464010395-0 | Complete Upper Chain Protection (Air) 1

14 1 6020317495-3 | Hexagonal Head Bolt M12 X 1,75 X 90Mm CI8.8 Rp 1 *50| 5530014860-2 | Complete Support W/Box 1

15 | 6020010395-8 | Pressure Washer M12 Media 5 *51|5530017372-0 | Doser Support vSet2 1

16 | 6020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19Mm H.10,00Mm 5 52 |5566040117-1 | Front Rod Of Spring 1

17 | 60203174759 | Hexagonal Head Bolt M10 X 1,50 X 30Mm (I8.8 Rt 5 53 1 6020250286-8 | Helical Spring #20,5 X 330 X 260Mm 1

18 | 6020250254-0 | Helical Spring @11 X @15 X 53Mm 1 54 160203112370 | French Head Pin @11,2 X 42Mm 1

19 | 6020310567-6 | Hexagonal Head Bolt M10 X 1,50 X 65Mm CI8.8 Rp 1 55 16020050104-0 | Cotterpin 3/16" X 1" 1

20 | 6020310448-3 | Hexagonal Head Bolt M8 X 1,25 X 25Mm (8.8 Rt 4 56 | 6020010252-8 | Retaining Oring 3

21 |1 5024010073-5 | Smooth Washer @8,5 X @20 X 2,00Mm 34 57 | 5024010059-0 | Smooth Washer @16,5 X 329 X 1,21Mm 1

22 160200100045 | Pressure Washer M8 Media 22 58 | 5268010073-0 | Chain Stretcher 1

23 | 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma (I8 Ch.13Mm H.6,50Mm 22 58 | 5268010827-7 | Chain Stretcher (Asa 2050) 1

24 | 6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (I8.8 Rt 2 59 | 6020090502-7 | Sprocket 5012-1 2

25 16020010124-6 | Pressure Washer M16 Media 8 60 | 5136015444-4 | Plate Of Stretcher 1

26 | 6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm 8 61 | 6020130108-7 | Grease Fitting 1/8" 4

27 |5530220022-9 | Row Planter Support 1 62 | 6020055664-2 | Small Chain Cap Plb Air 1

28 16020310210-3 | Hexagonal Head Bolt M12 X 1,75 X 60Mm (18.8 Rt 2 63 | 5232012005-5 | Hexagonal Shaft 1/2”X 62mm 5

29 | 5024010068-9 | Smooth Washer #13,3 X 35,5 X 3,00Mm 6 64 | 5136015458-4 | Protection Plate of Lower Chain 1

30 | 5204050013-8 | Small Right Hub Of Compactation Wheel 1 65 |5232012008-0 | Hexagonal Shaft 1/2" X 15,30Mm 1

30 | 5204050014-6 | Small Left Hub Of Compactation Wheel 1 66 | 5232012007-1 | Hexagonal Shaft De 1/2" X 29Mm. 1

31 |5232070080-9 | Compactation Wheel Shaft 1 66 | 5232012006-3 | Hexagonal Shaft 1/2" X 9,5Mm 1

32 | 52560300069 | Sprocket 8 Teeth 1 67 | 5136015459-2 | Protection Plate of Upper Chain 1

33 | 5558100005-6 | Lock 1 68 | 6020055665-0 | Large Chain Cap PIb Air 1

34 1 6020390293-2 | Lock 35,75 X 40Mm 1 Optional

35 | 6020050046-9  Chain 2050 Of 54 Links + Reduction 1 *69 | 5498070008-1 | Complete Rubber Compaction Wheel R

36 | 6020250245-0 | Helical Spring @14 X @19 X 130Mm 2
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« Complete Fertilizer Hopper
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>> BALDAN

« Table Complete Fertilizer Hopper

Parts Catalog

E Code Product description = E Code Product description =
1 | 5530014857-2 | Support Of Box 1 36 |6020010230-7 | Lock Ring (200201007) 1
2 16020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (18.8 Rt 6 || 37 |6020370258-5 | Sem-Fim S 2" Left "Optional"(Fertisystem 300305004) 1
3 |5024010073-5 | Smooth Washer @8,5 X 320 X 2,00Mm 14 || 38 | 6020350530-5 | Coat (300304002) 1
4 15530014858-0 | Support Of Hoses 1 || 39 |6020390067-0 | Transversal Cover (200201008) 1
5 | 6020010004-5 | Pressure Washer M8 Media 20 || 40 |6020030302-7 | Nozzle Ng(200201014) 1
6 |6020310454-8 | Hexagonal Nut M8 X 1,25 Ma (I8 Ch.13Mm H.6,50Mm 20 || 41 |6020051127-4 | Nozzle Cover Kit Ng(300304006)Emb. C/ 5 1
7 16020317457-0 | French Head Bolt M8 X 1,25 X 25Mm (I8.8 Rt 14 || 42 | 6020250417-8 | Bearing Auto-Lub (07000070) 1
8 | 5558010388-9 | Lock Of Fertilizer Box 2 || 43 16020310604-4 | Bearing Protection (200201011) 1
9 | 6020310471-8 | Heavy Elastic Pin @6 X 30Mm 1 || 44 |6020350006-0 | Bearing 6006 2Rs Ddu 3
10 | 6020250412-7 | Steel Plate Bearing 03.52 Mst 2 || 45 5024010243-6 | Smooth Washer @30 X #39 X 0,91TMm 3
11 16020250117-9 | Bearing Assy F-110934.1 1 || 46 | 6020310580-3 | Actuation Pinion(200201012) 1
12 1 5232011419-5 | Shaft Sq.5/8" X 284Mm 1 || 47 | 6020071039-0 | Sticker Fertisystem Autolub (Fertisystem 100104002) 1
13 1 5204010411-9 | Small Hub With Hole Sq 20Mm 1 || 48 | 6020310582-0 | Moved Pinion 30(300302022) 1
14 | 5256030018-2 | Sprocket 17 Teeth 1 || 49 |6020350198-9 | Bearing 6006 1
15 | 5558100005-6 | Lock 1 || 50 | 6020350320-5 | Retainer 1
16 1 60203902932 | Lock @5,75 X 40Mm 1 51 |6020030074-5 | Bushing (200201010) 1
17 | 6020055321-0 | Plastic Box For Fertilizer 65 Liters With Cover 1 || 5260203900930 | Maintenance Tube - Optional (200201026) 1
18 | 6020057987-1 | Batcher Kit Fertisystem Auto-Lub Ap/2E Ng Me(Fertisystem 11040000) 1 || 53 16020390091-3 | Block Tube - "Optional" (07000012) 1
19 | 6020055322-8 | Plastic Box For Fertilizer 65 Liters Without Cover 1 || 54 | 6020370041-8 | Sem-Fim S 3/4" Right "Optional" (Fertisystem 300305005) 1
20 | 6020390869-8 | Cover Of Fertilizer/Seed Plastic Hopper 65 Liters (Black) 1 || 55|6020370042-6 | Sem-Fim S 1" Right "Optional" (Fertisystem 300305001) 1
21 16020310561-7 | Hexagonal Head Bolt M8 X 1,25 X 25Mm (I 5.8 Rt 4 || 56 | 6020390053-0 | Cover Fertipo (200201023) 1
22 | 6020250494-1 | Conjunto Mancalizacao Auto-Lub(450451002) 1 || 57 | 6020390052-2 | High Flow Cover (200201022) 1
23 16020310619-2 | Conjunto Mancalizacao Interna(450451001) 1
24 1 6020051128-2 | Corpo Principal Ng(200201013) 1
25 | 6020310295-2 | Hexaon Head Slotted Bolt M8 X 16Mm (200205002) 2
26 | 6020010404-0 | Pressure Washer 5/16" Media Industry 4
27 | 6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma (I8 Ch.13Mm H.8,00Mm 4
28 | 6020310680-0 | Clamp 0,70 2
29 | 6020010041-0 | 0°Ring 2-219 N3009-90Nbr (32,92) 1
30 | 6020090686-4 | Shaft Ng(Fertysystem 200201038) 1
31 6020071038-2 | Sticker Fertisystem Corpo/B (Fertisystem 100104003) 3
32 | 6020010504-7 | Cleaning Washer (200201004) 1
33 | 6020110095-2 | Feltro (07000023) 1
34 1 6020010008-8 | 0°Ring Fk1-209 3,5 X 17,5-Ref 2209(100103004) 1
35 1 6020010503-9 | Square Inox Washer (200202011) 1
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Parts Catalog >> BALDAN

« Fertilizer Hopper W/vSet System

Note: Item 76 is related to the parts of item 45 VSet Dosing Base
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>> BALDAN Parts Catalog

« Table Fertilizer Hopper W/vSet System

All
tem
Al

Code Product description Code Product description

49 | 6020055068-7 | Plastic Box For Seed 45 Liters With Cover

50 | 5268010859-5 | Complete Chain Stretcher

51 5530017353-4 | Complete Transmission Support vSet

6020250482-8 | Knop 1/2"

53 | 5432090297-8 | Lock Pin Of Base

54 16020310502-1 | Heavy Elastic Pin @5 X 24Mm

55 | 6020055067-9 | Plastic Box For Seed 45 Liters Without Cover

56 | 6020390869-8 | Cover Of Fertilizer/Seed Plastic Hopper 65 Liters (Black)
6020010252-8 | Retaining Oring

58 | 5024010059-0 | Smooth Washer @16,5 X 829 X 1,21Mm

59 | 5506010033-0 | Roller Of Stretcher

60 | 5232012257-0 | Small Stretcher Shaft

61 | 5024010154-5 | Smooth Washer @16 X @29 X 3,00Mm

62 | 6020010124-6 | Pressure Washer M16 Media

63 | 6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm
6020130112-5 | Grease Fitting 1/8"

65 | 5232012240-6 | Shaft 3/4”X 174mm

66 | 6020350104-0 | Bearing F-110867-10 Hexagonal Hole 3/4"

67 | 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma (I8 Ch.13Mm H.6,50Mm
68 | 6020317461-9 | French Head Bolt M10 X 1,50 X 35Mm CI8.8 Rt

69 | 5530017309-7 | Row Support

5530017354-2 | Bearing Support vSet

71 | 5136017856-4 | Lock Plate

72 1 6020010013-4 | Retaining Oring

73 | 6020350081-8 | Bearing Gy-1100 Krrb

74 1 5256010491-0 | Gear 24 Teeths W/Hexagonal Bushing 3/4" For Bearing 1"
75 1 5080011856-2 | Bushing

*766020059055-7 [Doser Cap

6020015968-6 Disc Support

*761 6020395120-8 \Vacuum Tube

5530017373-9 | Doser Fixation Support

5024010719-5 | Washer 0f 32X 10,2 X 0,9Mm

6020390308-4 | Lock Nma - Type "R" #4,5 X 80Mm

6020317403-1 | Hexagonal Head Bolt M16 X 2,00 X 120Mm CI8.8 Rp
6020110128-2 | Pressure Quick Lock

6020310757-1 | Self-Locking Nut With Nylon M5 X 0,8 Ma CI8 Ch.8mm Alt.5,00mm
5024010423-4 | Smooth Washer 85,5 X #12,7 X 1,21Mm
6020317438-4 | Hexagonal Head Bolt M10 X 1,50 X 90Mm CI8.8 Rp
6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.177Mm H.10,00Mm
10 | 5232012259-7 | Transmission Shaft

11 | 6020250412-7 | Steel Plate Bearing 03.52 Mst

12 | 6020350081-8 | Bearing Gy-1100 Krrb

13 | 5080010985-7 | Bushing Of 319,2 X #1.1/4" X 40Mm

14 | 5024010160-0 | Smooth Washer 820 X @31 X 1,21Mm

15 | 5204010544-1 | TRansmission Shaft Hub

16 | 6020310485-8 | Heavy Elastic Pin @6 X 36Mm

17 | 5256030012-3 | Sprocket 12 Teeth

18 | 5558100005-6 | Lock

19 1 6020390293-2 | Lock @5,75 X 40Mm

20 |6020317457-0 | French Head Bolt M8 X 1,25 X 25Mm (8.8 Rt

21 | 5024010073-5 | Smooth Washer @8,5 X @20 X 2,00Mm

22 | 6020010004-5 | Pressure Washer M8 Media

23 16020310454-8 | Hexagonal Nut M8 X 1,25 Ma (I8 Ch.13Mm H.6,50Mm
24 | 5428020016-9 | Pinion Of 11 Teeth

25 16020050106-6 | Cotterpin 3/16" X 1.1/2"

26 | 6020058857-9 | Chain ASA 40 53 Links + Amendment

27 | 5106010188-8 | Chain Cover vSet

28 1 6020310351-7 | Hexagonal Head Bolt M8 X 1,25 X 16Mm CI8.8 Rt
29 | 52560300069 | Sprocket 8 Teeth

30 | 6020310291-0 | Hexagonal Head Bolt M6 X 1,00 X 15Mm CI8.8 Rt

31 | 5558010485-0 | Support Lock

32 | 5538014991-4 | Nozzle Cover vSet

33 | 6020317442-2 | Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10Mm H.6,00Mm
34 | 5530016354-7 | Right Articulation Support

35 | 5530017350-0 | Seed Hopper Support

36 | 6020310980-9 | Hexagonal Head Bolt M10 X 1,50 X 40Mm CI8.8 Rt
37 | 5024010075-1 | Smooth Washer @10,3 X @25 X 2,00Mm

38 | 5044010231-7 | Fixation Base Of Pneumatic Seed Box

39 | 5538014729-6 | Internal Cover Of Dosing

40 | 6020310016-0 | Hexagonal Head Bolt 1/4" X 3/4" 20F Unc1A Gr5 Rt
41 1 6020010402-4 | Pressure Washer 1/4" Media Industry

42 | 5530011945-9 | Seed Box Fixation Support

43 | 6020250454-2 | Knob Male Thermoplastic - Thread 3/8"Unc X 20Mm
44 | 5552013862-4 | PVCFlexible Tube KMP 1.1/2” X 60mm

45 | 5044010416-6 = Doser Base vSet

46 | 6020210296-7 | Kit, Crop, Soybeans (768342)

47 | 6020251717-2 | Mini Hopper(768281)

48 | 5558150004-0 | Lock Of Base
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Parts Catalog >> BALDAN

L]

» Rubber Compactation Wheel 5l Gode Product description =
1 16020030182-2 | Rubber Compactation Wheel 1
2 |5018010015-3 | Compactation Wheel Rim 2
3 |5204010369-4 | Wheel Hub 1
4 16020310452-1 | Hexagonal Head Bolt M10 X 1,50 X 25Mm CI8.8 Rt 3
5 16020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm CI8.8 Rt 6
6 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00Mm 3
7 | 6020010004-5 | Pressure Washer M8 Media 9
8 | 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma (I8 Ch.13Mm H.6,50Mm 6
E Code Product description =
1 15530010048-0 | Support Of Forrower 1
2 | 6020317495-3 | Hexagonal Head Bolt M12 X 1,75 X 90Mm (18.8 Rp 1
3 16010600896-8 | Hitch Lock Of Discs Support 1
4 16020010395-8 | Pressure Washer M12 Media 4
5 16020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19Mm H.10,00Mm 4
6 |6020310978-7 | Hexagonal Head Bolt M12 X 1,75 X 70Mm (I8.8 Rt 1
7 |5080010016-7 | Articulation Bushing 1
8 | 6020317444-9 | Hexagonal Head Bolt M10 X 1,50 X 70Mm CI8.8 Rt 1
9 |6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00Mm 2
10 | 5532010051-7 | Furrower 1
11 |5532010039-8 | Furrower Support 1
12 1 6020310152-2 | Hexagonal Head Bolt M12 X 1,75 X 40Mm C18.8 Rp 2
13 |6010601364-3 | Furrower Point 1
14 | 6020310490-4 | Heavy Elastic Pin @8 X 28Mm 1
15 |5530390016-0 | Right Support 1
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>> BALDAN Parts Catalog

« Cutting Disc Row

Item

Code Product description

All
Smooth
Rippled

5530010049-9 | Upper Support Of Coulter Disc

5530010050-2 | Support Of Coulter Disc

5080010195-3 | Bushing Of #16,2 X #26,5 X 99Mm

6020130104-4 | Grease Fitting 1/4"

6020310164-6 | Hexagonal Head Bolt M16 X 2,00 X 140Mm CI8.8 Rp
6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm
6020010124-6 | Pressure Washer M16 Media 28
6020310150-6 | Hexagonal Head Bolt M16 X 2,00 X 100Mm CI8.8 Rp
9 | 5080020661-5 | Bushing 0f @#16,2 X #26,5 X 57Mm

10 | 6020130108-7 | Grease Fitting 1/8"

11 | 5024010107-3 | Smooth Washer @36 X @61 X 5,00Mm

12 | 6020310472-6 | Heavy Elastic Pin @6 X 55Mm 1
13 1 60203105102 | Heavy Elastic Pin @10 X 55Mm 1
14 | 5484010004-1 | Complete Spring Regulator 1
15 | 5124010023-5 | Row Planter (Plain Disc Blade 14" X4Mm) 1
15 |5124010317-0 | Row Planter (Rippled Plain Disc Blade 14"X4Mm) 1
16 | 5232010030-5 | Regulating Shaft With Bushing

17 1 6010600980-8 | Back Bushing

18 | 6020250208-6 | Helical Spring 821X 029 X 180Mm Internal

19 | 6020250206-0 | Helical Spring 30,5 X @41,5 X 200Mm

20 | 6020250207-8 | Helical Spring @43,5 X 57,5 X 200Mm External

21 16020310784-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.1/4" Height 11,00Mm
22 16020130100-1 | Grease Fitting 1/4"

23 |5530016348-2 | Support W/Shaft Of Disc

24 | 6020350244-6 | Retainer 335,00 X #58,00 X 10,00Mm

25 | 6020350077-0 | Bearing 44610/49

26 | 5204010499-2 | Disc Hub

27 | 2855397388-2 | Coulter Plain Disc Blade 14 X 4,00 Hc Rd 80Mm + 6H Rd 10,3Mm D-115Mm Doble Bevel 1
27 | 3255397203-4 | Rippled Plain Disc Blade 14 X 4,00 Hc Rd 80Mm + 6H Rd 8,7Mm D=115Mm Doble Bevel 1
28 | 5284010001-4 | Flange Of Disc Hub 1
29 | 5024010024-7 | Smooth Washer @20 X 338 X 1,21Mm 1
30 | 6020310780-6 | Nut M20 X 2,50 Ma (I8 Ch.30Mm H.16,00Mm Without Crown
311 6020050101-5 | Cotterpin 1/8" X 1"

32 1 6020190098-3 | Gascket @50,3 X @73,5 X 1/64"

33 16020050640-8 | Hub Cap

34 16020310980-9 | Hexagonal Head Bolt M10 X 1,50 X 40Mm CI8.8 Rt 6
34 16020310560-9 | Hexagonal Head Bolt M8 X 1,25 X 35Mm (8.8 Rt 6
35 1 6020010394-0 | Pressure Washer M10 Media 6
36 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00Mm 6
36 | 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma (I8 Ch.13Mm H.6,50Mm 6
37 16020310291-0 | Hexagonal Head Bolt M6 X 1,00 X 15Mm CI8.8 Rt 4
- 38 1 6020010122-0 | Pressure Washer M6 Media 4
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Parts Catalog >> BALDAN

All

Code Product description

Item

o Support W/Nozzle

5530014996-0 | Support

5530080008-3 | Support

6020310210-3 | Hexagonal Head Bolt M12 X 1,75 X 60Mm CI8.8 Rt
60203108209 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19Mm H.10,00Mm
6020010395-8 | Pressure Washer M12 Media

5432020009-4 | Pin "L" #6,8 X 26Mm

6020317495-3 | Hexagonal Head Bolt M12 X 1,75 X 90Mm CI8.8 Rp
6010600896-8 | Hitch Lock Of Discs Support

6020310273-1 | French Head Bolt M16 X 2,00 X 80Mm C18.8 Rp
5024010298-3 | Smooth Washer @17 X @44 X 4,75Mm

6020010124-6 | Pressure Washer M16 Media

6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm
4708100005-7 | Sweep 8" X 5,00Mm

4750100101-1 | Sweep 8" X 2.1/4" X 5,00Mm

5530014999-4 | Support W/Bolt Of Forrower Funnel
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The Support with Scratching Spout consists of all the
i parts listed in this list. However, when sold complete,
L items 13 and 14 will not catch you.

« Sticker - Fertilizer Hopper » Sticker - Seed Hopper vSet

All
Al

E Code Product description E Code Product description

6020071659-3 | Sticker PIb-Directa Air Baldan “Fertilizer Box” (145 X 210Mm) 1 1 16020071322-5 | Sticker Plb-Directa Baldan“Seed Box” (100 X 200Mm) 1

—_

PLB - PLB

Directa Air Directa Air
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>> BALDAN

Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br
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